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Nitroglycerin For Injection USP
MP-NITROGLYCERIN

Sterile Solution
For Intravenous Infusion

10 mg/10 mL (1 mg/mL) and 50 mg/10 mL (5 mg/mL)

CAUTION: Several preparations of Nitroglycerin For Injection USP are
available. They differ in concentration and/or volume per vial. When
switching from one product to another attention must be paid to
dilution and to the dosage and administration instructions.

THERAPEUTIC CLASSIFICATION
Vasodilator

ACTIONS AND CLINICAL PHARMACOLOGY
Refer to the complete ACTION AND CLINICAL PHARMACOLOGY section of
the Product Monograph.

INDICATIONS
MP-NITROGLYCERIN (Nitroglycerin For Injection USP) is indicated for:
1. Control of blood pressure in perioperative hypertension, i.e., hypertension

associated with surgical procedures, especially cardiovascular
procedures, such as the hypertension seen during intratracheal intubation,
anesthesia, skin incision, sternotomy, cardiac bypass, and in the immediate
postsurgical period.

2. Congestive heart failure associated with acute myocardial infarction.
3. Treatment of angina pectoris in patients who have not responded to

recommended doses of conventional antianginal agents.
4. Production of controlled hypotension during surgical procedures.

CONTRAINDICATIONS
MP-NITROGLYCERIN (Nitroglycerin For Injection USP) should not be
administered to individuals with:
1. A known hypersensitivity to Nitroglycerin or a known idiosyncratic

reaction to organic nitrates.
2. Hypotension or uncorrected hypovolemia, as the use of Nitroglycerin for

injection in such states could produce severe hypotension or shock.
3. Increased intracranial pressure (e.g., head trauma or cerebral

hemorrhage).
4. Constrictive pericarditis and pericardial tamponade.

WARNINGS
Nitroglycerin readily migrates into many plastics. To avoid absorption of
Nitroglycerin into plastic parenteral solution containers, the dilution and
storage of MP-NITROGLYCERIN (Nitroglycerin For Injection USP) should be
made only in glass parenteral solution bottles.

Some filters absorb Nitroglycerin; therefore all filters should be avoided.

Important: Prior to the initiation of infusion check carefully which type of
infusion set is going to be used:
a) A conventional administration set with absorbable tubing (most frequently

made of polyvinyl chloride); or
b) A special administration set which will not absorb any significant amount

of Nitroglycerin from the infusion solution.
Please read carefully points A and B below taking into account the highly
significant difference in the amount of Nitroglycerin being delivered
depending on the type (A or B) of the set used.

A. Forty to 80% of the total amount of Nitroglycerin in the final diluted solution
for infusion is absorbed by polyvinyl chloride (PVC) intravenous
administration sets. The higher rates of absorption occur when flow rates
are low, Nitroglycerin concentrations are high, and the administration set
is long. Although the rate of loss is highest during the early phase of
infusion (when flow rates are lowest), the loss is neither constant nor self-
limiting. Consequently, no simple calculation or correction can be
performed to convert the theoretical infusion rate (based on the
concentration of the infusion solution) to the actual delivery rate.

B. Because of this problem, special administration sets in which loss of
Nitroglycerin is minimal have been developed. When these sets are used
the calculated dose will be delivered, because the loss of Nitroglycerin
due to absorption into the set will be negligible. Because the tubing of
such infusion sets may be less pliable than conventional PVC tubing,
occlusion of the infusion set by some pumps may not be complete. The
result may be excessive flow at low infusion rate settings, causing alarms,
or unregulated gravity flow when the infusion pump is stopped which
could lead to over-infusion of Nitroglycerin. To minimize the potential for
such occurrence, one should consider the following before using an
infusion pump:
1. All infusion pumps should be tested with an appropriate infusion set to

ensure their ability to deliver Nitroglycerin accurately at low flow rates,
and to occlude the infusion set properly when the infusion pump is
stopped.

2. If the infusion pump alarms frequently, the tubing may be made more
pliable by manipulating and warming the tubing with your hands before
installing the i.v. set into the unit.

3. To prevent the possibility of a runaway infusion, locate the set’s roller
clamp above the pump unit, and use it to establish the approximate
desired drip rate manually. Then insert the infusion set into the unit,
setting the unit at the desired drip rate. (It should be noted that this
procedure may be contrary to usually recommended procedures with
some infusion pumps).

4. In accordance with good operating practices, when turning off the
pump, close the roller clamp to assure complete occlusion.

5. Hospitals that use volumetric pumps for infusion of Nitroglycerin
should note that some volumetric pumps require a special cassette or
special integrated administration set with disposal pump components
made of assorted Nitroglycerin-absorbing materials. If such pump is
used with the set connected from the bottle to the pump, you should be
aware that some loss of Nitroglycerin will occur.

Additionally, care should be taken to fill the set drip chamber at least half full
to prevent the aspiration of air bubbles into the line during the fill cycle of the
volumetric cassette.
As with all potent drugs, no matter what means for infusion of Nitroglycerin
is chosen, critical care personnel must carefully monitor the patient’s status.
Due to variation in the responsiveness of individual patients to the drug, each
patient must be titrated to the desired level of hemodynamic function.
Therefore, continuous monitoring of physiologic parameters (e.g. blood
pressure and heart rate in all patients, other measurements such as
pulmonary capillary wedge pressure, as appropriate) must be performed to
achieve the correct dose. Adequate blood pressure and coronary perfusion
pressure must be maintained.
Dosing instructions must be followed with care. It should be noted that when
special non-absorbing type of set (type B) is used the calculated dose will be
delivered to the patient because the loss of Nitroglycerin due to absorption in
standard PVC tubing will be kept to a minimum. Note that the dosages
commonly used in published studies utilized general-use PVC administration
sets, and recommended doses based on this experience are too high when
special non-absorbing type of set (type B) is used.

PRECAUTIONS
MP-NITROGLYCERIN (Nitroglycerin For Injection USP) should be used with
caution in patients who have severe hepatic or renal disease.
Nitroglycerin can cause sudden severe hypotension. Excessive hypotension,
especially for prolonged periods of time, must be avoided because of
possible deleterious effects on the brain, heart, liver and kidney from poor
perfusion and the attendant risk of ischemia, thrombosis, and altered function
of these organs. Paradoxical bradycardia and increased angina pectoris may
accompany Nitroglycerin-induced hypotension. Patients with depleted blood
volumes such as those with dehydration due to vomiting, diarrhea, or GI fluid
loss, significant hemorrhage or intensive diuretic therapy may be subject to
hypotensive crises with i.v. Nitroglycerin. The hypovolemic state should be
corrected prior to therapy to ensure that adequate ventricular filling is
maintained. Patients with normal or low pulmonary capillary wedge pressure
are especially sensitive to the hypotensive effects of intravenous Nitroglycerin.
If pulmonary capillary wedge pressure is being monitored, it will be noted
that a fall in wedge pressure precedes the onset of arterial hypotension, and
the pulmonary capillary wedge pressure is thus a useful guide to safe
titration of the drug.
Tolerance to Nitroglycerin and cross tolerance to other nitrates may occur.
Nitrate tolerance and dependence in patients with chronic use of nitrates
has been well documented. Tolerance to Nitroglycerin has been readily
produced in animals and it was reported that even a single dose of
Nitroglycerin in rats can produce some tolerance.

Carcinogenesis, Mutagenesis, Impairment of Fertility:
No long term studies in animals were performed to evaluate the carcinogenic
potential of nitroglycerin.

Pregnancy:
Animal reproduction studies have not been conducted with Nitroglycerin. It
is not known whether Nitroglycerin can cause fetal harm when administered
to a pregnant woman or can affect reproduction capacity. Nitroglycerin
should be given to a pregnant woman only if clearly needed.

Nursing Mothers:
It is not known whether Nitroglycerin is excreted in human milk. Because
many drugs are excreted in human milk, caution should be exercised when
intravenous Nitroglycerin is administered to a nursing woman.

Pediatric Use:
The safety and effectiveness of Nitroglycerin in children have not been
established.

Drug Interactions:
Nitroglycerin prolongs pentobarbital sleep time. Nitroglycerin potentiates the
hypotensive and anticholinergic effects of tricyclic antidepressants. Patients
receiving hypotensive agents and Nitroglycerin should be observed for
possible additive hypotensive effect. If Nitroglycerin is used in surgical
procedures, the choice of anesthetic agents may influence the response to
Nitroglycerin.

ADVERSE REACTIONS
The most frequent adverse reaction in patients treated with MP-Nitroglycerin
(Nitroglycerin For Injection USP) by intravenous infusion is headache, which
occurs in approximately 14.5% of patients. However, considerable variation
in frequency is observed according to the indication and dosage utilized.
Symptomatic hypotension (2.7%) is the second most common adverse
reaction. Other adverse reactions occurring in less than 1% of patients are:

Cardiovascular: Reflex tachycardia, paradoxical increase of anginal pain,
palpitations and bradycardia may also occur, the incidence again depending
on the indication and on the dosage utilized. These effects can be reversed
or minimized by discontinuing the drug or by carefully adjusting the rate of
infusion with constant hemodynamic monitoring of the patient.

CNS: Weakness, dizziness, apprehension and restlessness.

Gastrointestinal: Nausea, vomiting, abdominal pain.

Metabolic: Methemoglobinemia especially in the presence of methemoglobin
reductase deficiencies or in congenital M hemoglobin variants (for treatment
see OVERDOSAGE).

Miscellaneous: Muscle twitching and retrosternal discomfort.
The following additional adverse reactions have been reported with the oral
and/or topical use of Nitroglycerin: cutaneous flushing, weakness, and
occasionally drug rash or exfoliative dermatitis.

SYMPTOMS AND TREATMENT OF OVERDOSAGE
Symptoms of overdosage include headache, dizziness, flushing of skin,
vomiting, marked fall in blood pressure, methemoglobinemia and coma. Most
of these effects can be obviated by discontinuing the drug immediately.
Reflex tachycardia can be treated by elevating the legs and decreasing or
temporarily terminating the infusion until the patient’s condition stabilizes.
Since the duration of the hemodynamic effects following Nitroglycerin
administration is quite short, additional corrective measures are usually not
required.
However, if further therapy is indicated, administration of an intravenous
alpha adrenergic agonist (eg, methoxamine or phenylephrine) should be
considered. Methemoglobinemia has been reported following the use of
Nitroglycerin. The diagnosis of methemoglobinemia must be considered in
any cyanotic patient. Methylene blue 1-2 mg/kg as a 1% solution should be
given intravenously only if stupor or coma occurs.

For management of a suspected drug overdose, contact your regional
poison control centre.

DOSAGE AND ADMINISTRATION
General information:
Adequate facilities and personnel should be available for monitoring of the
ECG and the blood pressure. In addition, whenever possible, the pulmonary
capillary wedge pressure should be monitored to aid in the safe and effective
infusion of Nitroglycerin. Because of the rapid onset of action and potency of
MP-NITROGLYCERIN (Nitroglycerin For Injection USP), it should be
administered with the use of an infusion pump in order to allow precise
measurement of the flow rate.
Because of the likely alterations to the amount of Nitroglycerin delivered to
the patient caused by administration sets, pumps, etc. And the great
variations in responsiveness of individual patients to Nitroglycerin, there is
no fixed, optimum dose of Nitroglycerin. Each patient must be titrated to the
desired level of hemodynamic function (see WARNINGS).
Not for direct intravenous injection. MP-NITROGLYCERIN (Nitroglycerin For
Injection USP) is a concentrated, potent drug which must be diluted in
Dextrose (5%) Injection USP, or 0.9% Sodium Chloride Injection USP, prior to
its infusion. The resultant solution should be used within 24 hours.
MP-NITROGLYCERIN (Nitroglycerin For Injection USP) should not be admixed
with other drugs.

Dilution:
It is important to consider the fluid requirements of the patient as well as the
expected duration of infusion in selecting the appropriate dilution of
Nitroglycerin.

Dosage: IMPORTANT NOTICE
Dosage is affected by the type of infusion set used (see WARNINGS).
Although the usual starting adult dose range reported in clinical studies was
25 mcg/min or more, those studies used PVC tubing.
The use of nonabsorbing tubing will result in the need to use reduced dosage.
The recommended dosage should initially be 5 mcg/min delivered through an
infusion pump capable of exact and constant delivery of the drug, such as
a properly calibrated peristaltic-action pump which has been checked to
determine proper operation with the appropriate infusion set. Subsequent
titration must be adjusted to the clinical situation, with dose increments
becoming more cautious as partial response is seen. Initial titration should be
5 mcg/min increments, with increases every 3 to 5 minutes until some
response is noted. If no response is seen at 20 mcg/min, increments of 10 and
later 20 mcg/min can be used. Once a partial blood pressure response is
observed, the rate of dose increase should be reduced and the interval
between increments should be lengthened.
Patients with normal or low left ventricular filling pressure or pulmonary
capillary wedge pressure (e.g., angina patients without other complications)
may be hypersensitive to the effects of Nitroglycerin and may respond fully
to doses as small as 5 mcg/min. These patients require especially careful
titration and monitoring.

There is no fixed optimum dose of Nitroglycerin. Due to variations in the
responsiveness of individual patients to the drug, each patient must be
titrated to the desired level of hemodynamic function. Therefore, continuous
monitoring of physiologic parameters (blood pressure and heart rate in all
patients, other measurements such as pulmonary capillary wedge pressure,
as appropriate) must be performed to achieve the correct dose. Adequate
systemic blood pressure and coronary perfusion pressure must be maintained.

MP-NITROGLYCERIN I.V. ADMINISTRATION TABLE
MP-NITROGLYCERIN 1 mg/mL

Each 10 ml vial = 10 mg Nitroglycerin
Mixing
Instructions:

10 mL
in 250 mL

20 mL
in 250 mL

30 mL
in 250 mL

Concentration: 40 mcg/mL
(approx.)

75 mcg/mL
(approx.)

110 mcg/mL
(approx.)

mcg/min mcg/min mcg/min mcdrops/min(=mL/hour)
(60 microdrops=1 mL)

5 10 15 8
10 20 30 16
15 30 45 24
20 40 60 32
30 60 90 48
40 80 120 64

MP-NITROGLYCERIN 5 mg/mL
Each 10 ml vial = 50 mg Nitroglycerin

Mixing
Instructions:

10 mL
in 1000 mL

10 mL
in 500 mL

20 mL
in 1000 mL

10 mL
in 250 mL

20 mL
in 500 mL

40 mL
in 1000 mL

Concentration: 50 mcg/mL
(approx.)

100 mcg/mL
(approx.)

200 mcg/mL
(approx.)

mcg/min mcg/min mcg/min mcdrops/min(=mL/hour)
(60 microdrops=1 mL)

2.5 5 10 3
5 10 20 6
10 20 40 12
20 40 80 24
40 80 160 48
60 120 240 72
80 160 320 96

Invert the glass parenteral bottle several times following admixture to ensure
uniform dilution of MP-NITROGLYCERIN IV. As with all intravenous admixtures,
dilution should be made just prior to administration and the solution used
within 24 hours.

NOTE: If the concentration is adjusted, it is imperative to flush or replace the
Nitroglycerin infusion set before a new concentration is utilized. Depending
on the length of the dead space and the flow rate, the time required for the
new concentration to reach the patient may vary (e.g. if the dead space of the
set is approximately 15 mL and depending on the flow rate, it could take from
9 minutes to 3 hours for the new concentration to reach the patient if the set
has not been flushed or replaced).

COMPOSITION:
MP-NITROGLYCERIN 1 mg/mL (Nitroglycerin For Injection USP) is a clear,
colorless solution for intravenous infusion after dilution. Each mL contains
1.0 mg of Nitroglycerin, 10% ethanol v/v and Water for Injection, USP, q.s.
to 1 mL.
MP-NITROGLYCERIN 5 mg/mL (Nitroglycerin For Injection USP) is a clear,
colorless solution for intravenous infusion after dilution. Each mL contains
5.0 mg of Nitroglycerin, 30% ethanol v/v, 30% propylene glycol v/v and Water
for Injection, USP, q.s. to 1 mL.
These solutions are sterile, non-pyrogenic and non-explosive.

STABILITY AND STORAGE RECOMMENDATIONS:
Store between 15 and 30°C. Protect from freezing. Protect from light.

DILUTION: SOLUTION PREPARATION FOR AN INFUSION PUMP
Aseptically transfer 10 mL (10 mg Nitroglycerin) of MP-NITROGLYCERIN
1 mg/mL (Nitroglycerin For Injection USP) into a glass, IV bottle containing
250 mL of 5% Dextrose Injection, USP or 0.9% Sodium Chloride Injection USP,
and mix well. The resultant solution will contain approximately 40 mcg/mL of
Nitroglycerin and is stable for at least 24 hours at controlled room temperature
(15 to 30°C). For other concentrations, refer to Table. Invert the glass
parenteral bottle several times following admixture to assure uniform dilution.

STABILITY AND STORAGE OF DILUTED SOLUTION
The diluted MP-NITROGLYCERIN (Nitroglycerin For Injection USP) is stable
for at least 24 hours at controlled room temperature (15 to 30°C). Discard all
unused solution after 24 hours.

INCOMPATIBILITIES
MP-NITROGLYCERIN (Nitroglycerin For Injection USP) is incompatible with
alkalies. Nitroglycerin readily migrates into many plastics (see WARNINGS).
Some filters also absorb Nitroglycerin and should be avoided. Forty to 80% of
the total amount of Nitroglycerin in the final diluted solution for infusion is
absorbed by polyvinyl chloride (PVC) intravenous administration sets
(see WARNINGS).

DOSAGE FORMS
MP-NITROGLYCERIN 1 mg/mL (Nitroglycerin For Injection USP is available in
10 mL single-dose vials containing 10 mg of nitroglycerin. Each mL contains
1 mg of Nitroglycerin. Boxes of 5 x 10 mL.
MP-NITROGLYCERIN 5 mg/mL (Nitroglycerin For Injection USP is available in
10 mL single-dose vials containing 50 mg of nitroglycerin. Each mL contains
5 mg of Nitroglycerin. Boxes of 5 x 10 mL.
The MP-NITROGLYCERIN dosage forms consist of concentrated solutions
of Nitroglycerin which must be diluted in Dextrose (5%) Injection, USP, or
0.9% Sodium Chloride Injection USP, prior to intravenous infusion.

Reporting Side Effects
You can report any suspected side effects associated with the use of health
products to Health Canada by:
" Visiting the Web page on Adverse Reaction Reporting

(https://www.canada.ca/en/health-canada/services/drugs-health-
products/medeffect-canada/adverse-reaction-reporting.html) for
information on how to report online, by mail or by fax; or

" Calling toll-free at 1-866-234-2345.
NOTE: Contact your health professional if you need information about how
to manage your side effects. The Canada Vigilance Program does not
provide medical advice.

If you want more information about MP-Nitroglycerin:
" Talk to your healthcare professional
" Find the full product monograph that is prepared for healthcare

professionals and includes this Patient Medication Information by
visiting the Health Canada website: (https://www.canada.ca/en/health-
canada/services/drugs-health-products/drug-products/drug-product-
database.html);

" The manufacturer’s website www.montpharma.com, or by calling
1-514-342-5353.

This leaflet was prepared by MONT-PHARMA INC.
Revision date: July 20 2022.

MONT-PHARMA INC,
Montreal, Canada H4R 2E9
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Nitroglycérine pour injection USP
MP-NITROGLYCERIN

Solution Stérile
pour perfusion intraveineuse

10 mg/10 mL (1 mg/mL) et 50 mg/10 mL (5 mg/mL)

AVERTISSEMENT : il existe différentes préparations de Nitroglycérine pour
injection USP. Leur concentration et/ou leur volume par fiole varie.
Lorsqu’on change d’un produit à un autre, il faut faire attention à la dilution,
à la posologie et aux instructions pour administration.

CLASSIFICATION THÉRAPEUTIQUE
Vasodilatateur

ACTION ET PHARMACOLOGIE CLINIQUE
Se référer à la section complète ACTION ET PHARMACOLOGIE CLINIQUE de
la monographie de produit.

INDICATIONS
MP-NITROGLYCERIN (Nitroglycérine pour injection USP) est indiqué pour :
1. Maîtrise de la pression sanguine dans le cas d’hypertension périopératoire,

i.e. l’hypertension associée aux procédures chirurgicales (notamment
en chirurgie cardiovasculaire) telles que l’intubation intratrachéale,
l’anesthésie, l’incision cutanée, la sternotomie, le pontage coronarien et
la période post-opératoire immédiate.

2. Insuffisance cardiaque associée avec un infarctus aigu du myocarde.
3. Traitement de l’angine de poitrine chez les patients ne répondant pas aux

traitements anti-angineux habituels.
4. Obtention d’une hypotension contrôlée pendant les interventions

chirurgicales.

CONTRE-INDICATIONS
MP-NITROGLYCERIN (Nitroglycérine pour injection USP) ne doit pas être
administré aux personnes présentant :
1. Une hypersensibilité connue à la Nitroglycérine ou une réaction

idiosyncrasique connue aux nitrates organiques.
2. De l’hypotension ou une hypovolémie non contrôlée, car l’usage de

Nitroglycérine pour injection pourrait provoquer une hypotension grave
ou un état de choc.

3. Une augmentation de la pression intracrânienne (par exemple, par suite
d’un traumatisme crânien ou d’une hémorragie cérébrale).

4. Une péricardite constrictive ou une tamponnade péricardique.

MISES EN GARDE

La Nitroglycérine migre facilement sur plusieurs matières plastiques.
Par conséquent, pour éviter l’absorption de la Nitroglycérine sur les sacs
de plastique pour solutés parentéraux, la dilution et l’entreposage de
MP-NITROGLYCERIN (Nitroglycérine pour injection USP) doit être effectuée
dans des bouteilles de verre pour solutés parentéraux.

Certains filtres absorbent la Nitroglycérine, il faut donc éviter de les utiliser.

Important : Avant de commencer la perfusion, vérifier attentivement le type
de trousse à perfusion utilisé :
a) Une trousse à perfusion IV d’usage courant avec tubulure absorbante

(généralement en chlorure de polyvinyle); ou
b) Une trousse à perfusion IV spécialement conçue à cet effet et qui

n’absorbe qu’une fraction négligeable de Nitroglycérine.
Veuillez lire attentivement les points A et B ci-dessous en prenant en
considération la différence très nette qui existe dans la quantité de
Nitroglycérine disponible selon qu’un nécessaire de type A ou B est utilisé.

A. De 40 à 80 % de la quantité totale de Nitroglycérine diluée dans la solution
finale pour la perfusion est absorbée par la tubulure en chlorure de
polyvinyle (CPV) des ensembles pour administration intraveineuse
couramment utilisés. Des taux d’absorption plus élevés surviennent
lorsque le débit est lent, quand les concentrations de Nitroglycérine sont
élevées, et quand les tubulures de l’ensemble d’administration sont
longues. Bien que le pourcentage de perte soit plus élevé durant la
première phase de perfusion (quand le débit est plus lent), la perte n’est ni
constante ni auto-limitative; par conséquent, il n’existe aucune méthode
de calcul facile pour convertir le débit théorique de perfusion (basé sur la
concentration de la solution de perfusion) en débit réel de perfusion.

B. C’est pour cette raison que des nécessaires d’administration pour
perfusion intraveineuse qui réduisent au maximum les pertes de
Nitroglycérine, ont été conçus. Lorsque ces ensembles sont utilisés, la
dose calculée de Nitroglycérine est la dose effectivement reçue par le
patient parce que la perte de Nitroglycérine due à l’absorption est
négligeable. Les tubulures de ces ensembles sont généralement plus
rigides que les tubulures d’usage courant en CPV et leur oblitération par
certaines pompes à perfusion peut être insuffisante. Cette oblitération
incomplète pourra se traduire soit par un débit trop rapide alors qu’on
avait réglé le dispositif pour obtenir un débit lent, ce qui déclenchera
l’alarme, soit par un débit de « gravité » irrégulier, lorsqu’on arrête la
pompe, ce qui pourrait entraîner une administration excessive de

Nitroglycérine. Afin de minimiser de tels risques, on devrait envisager les
faits suivants avant d’utiliser la pompe à perfusion :
1. Contrôler toutes les pompes qui doivent être utilisées avec ces

nécessaires de perfusion pour déterminer leur capacité à administrer
des doses exactes de Nitroglycérine à de faibles débits, et pour
s’assurer qu’elles ferment complètement l’ensemble de perfusion
quand la pompe à perfusion n’est pas en marche.

2. Si l’alarme de la pompe de perfusion se déclenche fréquemment, on
peut assouplir la tubulure en la manipulant et en la réchauffant avec les
mains avant d’installer l’ensemble d’administration I.V. dans la pompe.

3. Afin d’éviter tout risque de perfusion non contrôlée, utiliser la pince
située au-dessus de l’ensemble pour régler approximativement le débit
souhaité du goutte-à-goutte. Puis, insérer l’ensemble dans la pompe et
régler la pompe au débit désiré. (Il faut noter que ce procédé peut
être contraire aux recommandations d’usage de certaines pompes
à perfusion).

4. Conformément au bon usage, il faut fermer la pince afin d’assurer une
oblitération complète.

5. Le personnel hospitalier qui utilise des pompes volumétriques pour la
perfusion de la Nitroglycérine devrait savoir que certaines pompes
volumétriques exigent l’utilisation d’une cassette spéciale ou d’un
nécessaire à perfusion spécial intégré avec les accessoires jetables
de la pompe fabriqués à partir de matériaux absorbant la Nitroglycérine.
Si une pompe de ce type est utilisée avec un ensemble à perfusion de
la Nitroglycérine I.V. (reliant le flacon contenant la Nitroglycérine à la
pompe) il faut savoir qu’alors une déperdition de Nitroglycérine
surviendra.

De plus, il faut remplir au moins à moitié la chambre de goutte-à-goutte de
l’ensemble de perfusion de la Nitroglycérine I.V. pour empêcher l’aspiration
de bulles d’air dans la tubule durant le cycle de remplissage de la cassette
volumétrique.
Comme avec tous les médicaments puissants, le personnel hospitalier
affecté aux soins intensifs doit surveiller attentivement l’état du patient, quel
que soit le mode de perfusion utilisé pour administrer la Nitroglycérine I.V.
Chaque patient réagit différemment au médicament, il faut donc ajuster la
dose à chacun de manière à obtenir le niveau désiré de la fonction
hémodynamique. Par conséquent, il faut exercer une surveillance continuelle
des paramètres physiologiques (ex. pression artérielle et rythme cardiaque
chez tous les patients, et autres paramètres appropriés, comme la pression
capillaire pulmonaire si nécessaire) pour administrer la dose correcte. La
pression sanguine d’une part et pression de perfusion coronarienne d’autre
part doivent être maintenues à un niveau adéquat.
Les instructions de dosage doivent être suivies attentivement. Il faut noter
qu’avec l’ensemble de perfusion non-absorbante (type B) de la Nitroglycérine
I.V., la dose calculée est effectivement administrée puisque la perte de
Nitroglycérine par absorption dans les tubes en CPV standards est minimale.
Il faut noter que les études publiées suggèrent des doses d’administration
adaptées aux nécessaires à perfusion fabriqués en CPV et que, par
conséquent, si l’on se fie à ces données, les doses administrées seront trop
élevées quand l’ensemble de perfusion de la Nitroglycérine I.V. sera utilisé.

PRÉCAUTIONS
MP-NITROGLYCERIN (Nitroglycérine pour injection USP) doit être utilisé
avec prudence chez les patients qui souffrent de désordres hépatiques ou
rénaux graves.
La Nitroglycérine peut causer une hypotension subite grave. Il faut éviter une
hypotension excessive, surtout durant de longues périodes, car des effets
néfastes peuvent survenir au niveau du cerveau, du cœur, du foie et des reins
à la suite d’une perfusion mal contrôlée avec, pour corollaire, un risque
d’ischémie, de thrombose et d’altération du fonctionnement de ces organes.
Une hypotension provoquée par la Nitroglycérine peut être accompagnée
d’une bradycardie paradoxale et d’une aggravation de l’angine de poitrine.
Les patients dont le volume sanguin est réduit par suite d’une déshydration
consécutive à des vomissements, à des diarrhées, à une déperdition de
fluide gastro-intestinal, à une hémorragie importante, ou à un traitement
diurétique intensif, peuvent être sujets à des crises hypotensives lors de
l’administration intraveineuse de Nitroglycérine.
Avant d’instaurer un traitement à la Nitroglycérine, il faut corriger l’état
hypovolémique afin de s’assurer qu’un remplissage ventriculaire adéquat est
maintenu. Les patients dont la pression capillaire pulmonaire est basse ou
normale sont tout particulièrement sensibles aux effets hypotensifs de la
Nitroglycérine. Si l’on surveille la pression capillaire pulmonaire, on notera
qu’une chute de cette pression précède le début d’une hypotension artérielle.
La pression capillaire pulmonaire devient un indice utile pour le titrage du
médicament.
Une tolérance à la Nitroglycérine et une tolérance croisée aux autres
nitrates peuvent se produire. La tolérance et la dépendance aux nitrates chez
les patients qui reçoivent une administration chronique de nitrates ont bien
été documentées. La tolérance à la Nitroglycérine a aisément été reproduite
chez les animaux et il a été rapporté que même une dose unique de
Nitroglycérine peut produire une tolérance chez les rats.

Carcinogenèse, mutagenèse, altération de la fertilité :
Aucune étude à long terme n’a été menée sur les animaux pour évaluer le
risque carcinogène de la Nitroglycérine.

Grossesse :
Aucune étude sur la reproduction animale n’a été effectuée avec la
Nitroglycérine. Aucune donnée ne nous permet donc, pour l’instant, de savoir
si la Nitroglycérine peut porter atteinte au fœtus si elle est administrée à une
femme enceinte ou si elle peut affecter la capacité de reproduction. La
Nitroglycérine ne doit être administrée aux femmes enceintes qu’en cas de
nécessité absolue.

Mères qui allaitent :
On ne sait pas si la Nitroglycérine est excrétée ou non dans le lait maternel.
Puisque de nombreux médicaments sont excrétés dans le lait humain, il faut
donc être prudent lorsque la Nitroglycérine est administrée chez les femmes
qui allaitent.

Usage pédiatrique :
L’innocuité et l’efficacité de la Nitroglycérine chez les enfants n’ont pas
encore été établies.

Interactions médicamenteuses :
La Nitroglycérine prolonge la durée de sommeil provoqué par le pentobarbital.
La Nitroglycérine potentialise les effets hypotenseurs et anticholinergiques
des antidépresseurs tricycliques. Il faut surveiller les patients traités à la fois
à la Nitroglycérine et aux hypotenseurs pour déceler une possible cumulation
d’effets hypotensifs. Si la Nitroglycérine est utilisée durant une chirurgie, le
choix de l’agent anesthésique peut influencer la réponse à la Nitroglycérine.

REACTIONS INDESIRABLES
La céphalée est l’effet secondaire le plus fréquemment observé chez les
patients traités avec MP-Nitroglycerin (Nitroglycérine pour injection USP);
elle survient chez environ 14,5 % des patients. Toutefois, des variations
considérables dans la fréquence est observable selon l’indication et le
dosage utilisé. L’hypotension symptomatique (2,7 %) est la réaction indésirable
la deuxième plus fréquente. D’autres réactions indésirables surviennent chez
moins de 1 % des patients, ce sont :

Effets cardiovasculaire : Hypotension symptomatique, tachycardie réflexe,
augmentation paradoxale de la douleur angineuse, palpitations et bradycar-
die. On peut remédier à ces effets en interrompant la prise du médicament ou
en ajustant soigneusement le débit de perfusion tout en continuant la surveil-
lance des paramètres hémodynamiques.

Effets au niveau du système nerveux central : Céphalée passagère, faiblesse,
étourdissements, angoisse et agitation.

Effets gastro-intestinaux : Nausées, vomissements et douleurs abdominales.

Effets métaboliques : Méthémoglobinémie, surtout en présence de
déficiences de méthémoglobine-réductase ou dans des variantes
congénitales d’hémoglobine M (pour le traitement voir SURDOSAGE).

Divers : Contractions musculaires et malaises rétro-sternaux.
De plus, on a rapporté les réactions indésirables suivantes après
administration orale ou topique de Nitroglycérine, ou les deux : rougeurs de
la peau, faiblesse et, occasionnellement, éruptions médicamenteuses et
dermatites exfoliatives.

SYMPTÔMES ET TRAITEMENT DU SURDOSAGE
Les symptômes de surdosage comprennent : céphalées, étourdissements,
rougeurs de la peau, vomissements, chute marquée de la pression sanguine,
méthémoglobinémie et coma. On peut remédier à presque tous ces effets en
interrompant immédiatement la prise du médicament. La tachycardie réflexe
peut être traitée en élevant les jambes et en diminuant ou en arrêtant
temporairement la perfusion jusqu’à une stabilisation de l’état du patient.
Comme la durée des effets hémodynamiques consécutifs à l’administration
de la Nitroglycérine est relativement courte, des mesures correctives
additionnelles ne sont habituellement pas nécessaires.
Toutefois, si l’on doit instaurer un traitement plus prolongé, il faut considérer
l’administration intraveineuse d’un agoniste alpha-adrénergique (par
exemple, la méthoxamine ou la phényléphrine). La méthémoglobinémie a été
rapportée suite à la prise de Nitroglycérine. Le diagnostic de
méthémoglobinémie doit être considéré chez un patient cyanotique. Une
solution de bleu de méthylène à 1 % devrait être administrée à 1 à 2 mg/kg de
manière intraveineuse seulement en cas d’affaiblissement ou d’un coma.

Pour traiter une surdose présumée, communiquez avec le centre antipoison
de votre région.

POSOLOGIE ET ADMINISTRATION
Renseignements généraux :
L’équipement requis et le personnel spécialisé doivent être disponibles pour
surveiller l’électrocardiogramme et la pression artérielle. De plus, autant que
possible, il faut surveiller la pression capillaire pulmonaire pour permettre
d’effectuer une perfusion de nitroglycérine efficace et sans danger. En raison
de la rapidité d’action et de la puissance de MP-NITROGLYCERIN
(Nitroglycérine pour injection USP), il faudrait l’administrer à l’aide d’une
pompe à perfusion afin de mesurer précisément la rapidité du débit.
Du fait qu’il existe une possibilité de variation dans la quantité de nitro-
glycérine administrée au patient à cause, d’une part, des nécessaires
à perfusion, des pompes, etc. Et, d’autre part, des réactions individuelles des
patients à la Nitroglycérine, il n’y a pas de dose optimale et fixe d’administration
pour la nitroglycérine. Il faut calculer la dose pour obtenir le niveau désiré de
fonction hémodynamique (voir MISE EN GARDE).
MP-NITROGLYCERIN (Nitroglycérine pour injection USP) n’est pas destiné
à l’injection intraveineuse directe. MP-Nitroglycerin (Nitroglycérine pour
injection USP) est un puissant médicament concentré qui doit être dilué dans
du Dextrose pour injection USP à 5 %, ou dans du Chlorure de sodium pour
injection USP à 0,9 % avant d’être administré. La solution restante doit être
utilisée dans les 24 heures. MP-NITROGLYCERIN (Nitroglycérine pour
injection USP) ne doit pas être mélangé à d’autres médicaments.

Dilution :
Il est important de tenir compte des besoins liquidiens de chaque patient et
de la durée possible de la perfusion, avant de choisir la dilution appropriée
de Nitroglycérine.

Posologie : REMARQUE IMPORTANTE
La dose administrée est affectée par le type d’ensemble d’administration
utilisé (voir MISE EN GARDE). Bien que la dose initiale d’attaque moyenne
chez l’adulte soit de 25 mcg/min ou plus d’après les études cliniques publiées,
il faut garder présent à l’esprit que des ensembles d’administration en CPV
ont été utilisés pour établir ces données.
L’usage de tubulures non absorbantes devrait entraîner une réduction des
doses.
La dose recommandée initiale devrait être de 5 mcg/min distribuée par une
pompe à perfusion, capable de diffuser une quantité exacte et constante de
médicament, telle une pompe à action péristaltique bien calibrée, ce qui a été
testé pour vérifier le bon fonctionnement avec l’ensemble d’administration
approprié. Ultérieurement les doses doivent être adaptées à la situation
clinique et doivent être augmentées en demeurant très attentif à toute
réponse partielle du malade. L’augmentation de la dose initiale doit se faire
par paliers de 5 mcg/min toutes les 3 à 5 minutes jusqu’au moment
d’apparition d’une réaction. Si aucune réaction n’a été observée à 20 mcg/min,
on peut ensuite augmenter les doses de 10 et, plus tard, de 20 mcg/min. Une
fois obtenue une réaction partielle sur la pression sanguine, le degré
d’augmentation de la dose doit être abaissé et les intervalles doivent être
espacés entre les augmentations de doses.
Les patients chez qui l’on observe une pression de remplissage ventriculaire
gauche ou une pression capillaire pulmonaire faibles ou normales (par ex.,
les patients souffrant d’angor sans autres complications) peuvent être
hypersensibles aux effets de la Nitroglycérine et peuvent réagir fortement
à des doses aussi faibles que 5 mcg/min. Il faudra donc surveiller de très près
l’état de ces patients et la dose à leur administrer.
Il n’existe pas de dose optimale fixe pour l’administration de la Nitroglycérine.
Chaque patient réagit de façon personnelle au médicament; il faut
donc personnaliser la dose pour obtenir le niveau désiré de fonction
hémodynamique. Par conséquent, il faut mesurer continuellement les
paramètres physiologiques (pression sanguine, rythme cardiaque et pression
capillaire pulmonaire) chez tous les patients pour déterminer la dose
à administrer appropriée. Il faut maintenir la pression sanguine et la pression
de perfusion coronarienne à un niveau adéquat.

TABLEAU D’ADMINISTRATION I.V. DE MP-Nitroglycerin
MP-NITROGLYCERIN 1 mg/mL

chaque fiole de 10 mL = 10 mg de Nitroglycérine

Préparation : 10 mL
dans 250 mL

20 mL
dans 250 mL

30 mL
dans 250 mL

Concentration : 40 mcg/mL
(approx.)

75 mcg/mL
(approx.)

110 mcg/mL
(approx.)

mcg/min mcg/min mcg/min
mcgouttes/min

(=mL/heure)
(60 mcgouttes = 1 mL)

5 10 15 8
10 20 30 16
15 30 45 24
20 40 60 32
30 60 90 48
40 80 120 64

MP-NITROGLYCERIN 5 mg/mL
chaque fiole de 10 mL = 50 mg de Nitroglycérine

Préparation 10 mL
dans 1000 mL

10 mL
dans 500 mL

20 mL
dans 1000 mL

10 mL
dans 250 mL

20 mL
dans 500 mL

40 mL
dans 1000 mL

Concentration : 50 mcg/mL
(approx.)

100 mcg/mL
(approx.)

200 mcg/mL
(approx.)

mcg/min mcg/min mcg/min
mcgouttes/min

(=mL/heure)
(60 mcgouttes = 1 mL)

2,5 5 10 3
5 10 20 6
10 20 40 12
20 40 80 24
40 80 160 48
60 120 240 72
80 160 320 96

Inverser la fiole parentérale en verre plusieurs fois suivant le mélange, afin
d’assurer une dilution uniforme de MP-Nitroglycerin I.V. Comme dans le cas
des tous les mélanges intraveineux, la dilution devrait être faite juste avant
l’administration et celle-ci devrait être complétée à l’intérieur de 24 heures.

NOTE : Si la concentration est ajustée, il est important de rincer ou remplacer
la trousse de perfusion de Nitroglycérine avant d’utiliser une nouvelle
concentration. Dépendamment de la longueur de l’espace mort et le débit, le
temps requis pour que la nouvelle concentration se rende au patient peut
varier (e.g. si l’espace mort de la trousse de perfusion est approximativement
de 15 mL, dépendamment du débit, la nouvelle concentration peut prendre de
9 minutes à 3 heures avant de se rendre au patient si la trousse n’a pas été
rincée ou remplacée).

COMPOSITION :
MP-NITROGLYCERIN 1 mg/mL (Nitroglycérine pour injection USP) est une
solution transparente, incolore pour perfusion intraveineuse après dilution.
Chaque mL contient 1,0 mg de nitroglycérine, 10 % v/v d’éthanol et de l’eau
pour injection USP, q.s. à 1 mL.

MP-NITROGLYCERIN 5 mg/mL (Nitroglycérine pour injection USP) est une
solution transparente, incolore pour perfusion intraveineuse après dilution.
Chaque mL contient 5,0 mg de nitroglycérine, 30 % v/v d’éthanol, 30 % de
propylène glycol v/v et de l’eau pour injection USP, q.s. à 1 mL.
Ces solutions sont stériles, non-pyrogéniques et non explosives.

STABILITÉ ET RECOMMANDATIONS D’ENTREPOSAGE :
Entreposer entre 15-30 °C. Protéger du gel. Protéger de la lumière.

DILUTION : SOLUTION PRÉPARATOIRE POUR LA POMPE À PERFUSION
Transférer de manière aseptique 10 mL (10 mg de Nitroglycérine) de
MP-NITROGLYCERIN 1 mg/mL (Nitroglycérine pour injection USP) dans une
fiole IV de verre contenant 250 mL de Dextrose injectable USP à 5 % ou du
chlorure de sodium injectable USP à 0,9 %, et bien mélanger. La solution
résultante contiendra approximativement 40 mcg/mL de Nitroglycérine et
demeurera stable pour au moins 24 heures à température contrôlée
(15-30°C). Pour d’autres concentrations, se référer au tableau. Inverser la
fiole parentérale en verre plusieurs fois après avoir mélangé afin d’assurer
une dilution uniforme.

STABILITÉ ET ENTREPOSAGE DES SOLUTIONS DILUÉES
La solution diluée de MP-NITROGLYCERIN (Nitroglycérine pour injection
USP) est stable pour au moins 24 heures à température contrôlée (15-30°C).
Jeter toute solution inutilisée après 24 heures.

INCOMPATIBILITÉS
MP-NITROGLYCERIN (Nitroglycérine pour injection USP) est incompatible
avec les solutions alcalines. La nitroglycérine est facilement absorbée dans
plusieurs substances plastiques (voir MISES EN GARDE). Certains filtres qui
absorbent également la Nitroglycérine doivent être évités. Quarante à 80 %
de la quantité totale de Nitroglycérine dans la dilution finale de la solution
pour perfusion est absorbée par le chlorure de polyvinyle (CPV) des trousses
d’administration intraveineuses (voir MISES EN GARDE).

FORMES POSOLOGIQUES
MP-NITROGLYCERIN 1 mg/mL (Nitroglycérine pour injection USP) est
disponible dans des fioles à usage unique de 10 mL contenant 10 mg
de nitroglycérine. Chaque mL contient 1 mg de nitroglycérine. Boîtes de
5 x 10 mL.
MP-NITROGLYCERIN 5 mg/mL (Nitroglycérine pour injection USP) est
disponible dans des fioles à usage unique de 10 mL contenant 50 mg
de nitroglycérine. Chaque mL contient 5 mg de nitroglycérine. Boîtes de
5 x 10 mL.
Les formes posologiques de MP-NITROGLYCERIN consistent en des solutions
concentrées de Nitroglycérine devant être diluées dans du Dextrose
injectable USP à 5 %, ou du Chlorure de sodium injectable USP à 0,9 %, avant
la perfusion intraveineuse.

Déclaration des effets secondaires
Vous pouvez déclarer des effets secondaires soupçonnés d’être associés
à l’utilisation d’un produit à Santé Canada en
" Visitant le site Web des déclarations des effets indésirables

(https://www.canada.ca/fr/sante-canada/services/medicaments-
produits-sante/medeffet-canada/declaration-effets-indesirables.html)
pour vous informer sur comment faire une déclaration en ligne, par
courriel, ou par télécopieur ;

ou
" Téléphonant sans frais 1-866-234-2345.
REMARQUE : Consultez votre professionnel de la santé si vous avez besoin
de renseignements sur le traitement des effets secondaires. Le Programme
Canada Vigilance ne donne pas de conseils médicaux.

Pour en savoir davantage au sujet de MP-Nitroglycerin :
" Communiquer avec votre professionnel de la santé.
" Lire la monographie de produit intégrale rédigée à l’intention des

professionnels de la santé, qui renferme également les renseignements
sur le médicament pour le patient. Ce document est disponible sur le site
Web de Santé Canada (https://www.canada.ca/fr/sante-canada/services/
medicaments-produits-sante/medicaments/base-donnees-produits-
pharmaceutiques.html), le site Web du fabricant www.montpharma.com
ou peut être obtenu en téléphonant au 1-514-342-5353.

Le présent dépliant a été rédigé par MONT-PHARMA,INC.
Date de révision : 20 Juillet 2022.
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